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as measured by MRI) 

In two pivotal studies, including a total of 628 

patients, Rebif showed significant efficacy in 

three major outcomes (relapses, disability 

progression and MRI).'~ 

Its ability to affect the course of the disease2 has 

made Rebif not only a good first-line choice for 

relapsing-remitting MS, but the leading drug in 

its class.3 
Results of the 44 meg TIW dose at 2 years.' 

Rebif is generally well-tolerated. The most common adverse events are often manageable and decrease 

in frequency and severity over time.21 

Rebif alters the natural course of relapsing-remitting MS.2 

Rebif* is indicated for the treatment of relapsing-remitting multiple sclerosis in patients with an EDSS between 0 and 5.0, to 
reduce the number and severity of clinical exacerbations, slow the progression of physical disability, reduce the requirement for 
steroids, and reduce the number of hospitalizations for treatment of multiple sclerosis. The efficacy of Rebif has been 
confirmed by Ti-Gd enhanced and Ta (burden of disease) MRI evaluations.2 

t The most common adverse events reported are injection-site disorders (all) (92.4% vs. 38.5% placebo), upper respiratory tract 
infections (74.5% vs. 85.6% placebo), headache (70.1% vs. 62.6% placebo), flu-like symptoms (58.7% vs. 51.3% placebo), 
fatigue (41.3% vs. 35.8% placebo) and fever (27.7% vs. 15.5% placebo). Evidence of safety and efficacy derived from 2-year data 
only. Please see product monograph for full prescribing information.2 

$ Randomized, double-blind, placebo-controlled trial. Rebif 44 meg TIW group (n=184), Rebif 22 meg TIW group (n=189), 
placebo group (n=187). 

A Fictitious case may not be representative of results for the general population. 
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FOR MULTIPLE REASONS. 
For brief prescribing information see pages A-20, A-21 https://doi.org/10.1017/S0317167100050289 Published online by Cambridge University Press

https://doi.org/10.1017/S0317167100050289


Volume 29 Number 3 August 2002 

THE CANADIAN JOURNAL OF 

Neurological Sciences 
LE JOURNAL CANADIEN DES 

Sciences Neurologiques 
EDITORIALS 

203 "Stiff in the Closet" - Who Provides Care for 
Parkinsonian Patients? 

A. Jon S toes si 

205 Canadian EEG Standards: A Quality Issue 

Warren T. Blume 

REVIEW ARTICLES 

206 Progress in Clinical Neurosciences: Status Epilepticus: 
A Critical Review of Management Options 

Nicholas D. Lawn, Eelco F.M. Wijdicks 

216 Minimal Standards for Electroencephalography in Canada 

Prepared by a Task Force of The Canadian Society of 
Clinical Neurophysiologists 

ORIGINAL ARTICLES 

221 Parkinsonism in Ontario: Physician Utilization 

M. Guttman, P.M. Slaughter, M-E. Theriault, D.P. 
DeBoer, CD. Naylor 

227 High-Dose Methylprednisolone for Acute Closed Spinal 
Cord Injury - Only a Treatment Option 

H. Hugenholtz, D.E. Cass, M.F. Dvorak, DM. Fewer, 
RJ. Fox, D.M.S. Izukawa, J. Lexchin, S. Tuli, 
N. Bharatwal, C. Short 

236 Why Do You Prescribe Methylprednisolone for Acute 
Spinal Cord Injury? A Canadian Perspective and a 
Position Statement 

RJ. Hurlbert, R. Moulton 

240 Single Dose versus Fractionated Stereotactic 
Radiotherapy for Meningiomas 

Simon S.Lo, Kwqn H. Cho, Walter A. Hall, 
Ronald J. Kossow, Wilson L. Hernandez, 
Kim K. McCollow, Bruce J. Gerbi, Patrick D. Higgins, 
Chung K. Lee, Kathryn E. Dusenbery 

249 Outpatient Lumbar Microdiscectomy: A Prospective 
Study in 122 Patients 

Ashutosh Singhal and Mark Bernstein 

253 Spontaneous Intracranial Hypotension in the Absence of 
Magnetic Resonance Imaging Abnormalities 

Kerrie L. Schqffer, Timothy J. Benstead, Ian Grant 

258 Electronic Case-Report Forms of Symptoms and 
Impairments of Peripheral Neuropathy 

Peter J. Dyck, David W. Turner, Jenny L. Davies, 
Peter C. O'Brien, P. James B. Dyck, Cynthia A. Rask, 
and the rhNGF group 

EXPERIMENTAL NEUROSCIENCES 

267 Human Autologous In Vitro Models of Glioma 
Immunogene Therapy Using B7-2, GM-CSF, and IL12 

Ian F. Parney, Maxine A. Farr-Jones, Kevin Kane, 
Lung-Ji Chang, Kenneth C. Petruk 

NEUROIMAGING HIGHLIGHT 

276 Submitted by: S. Furtado, S. Jodoin, W. Hu, R. Sevick 

CASE REPORT 

278 Pneumocephalus as a Cause for Headache 

WJ. Becker 

HISTORICAL NEUROLOGY 

282 Jules Bernard Luys: A Singular Figure of 19th Century 
Neurology 

Andre Parent, Martin Parent and 
Veronique Leroux-Hugon 

IN MEMORIAM 

289 

291 

293 

294 

Theodore Rasmussen, 

Bryce Weir 

Husam Zaki Darwish, 

Harvey B. Sarnat 

Letters to the Editor 

Books Received 

1910-2002 

1945-2002 

294 Book Reviews 

300 Calendar of Events 

300 Notes and Announcements 

A-6 Information for Authors 

A-12 25 Years Ago 

A-34 Advertisers Index 

Visit Ouv 
Web 

www cjns 

Site 

.org 

at: 

A-l 
https://doi.org/10.1017/S0317167100050289 Published online by Cambridge University Press

https://doi.org/10.1017/S0317167100050289


Volume 29 Number 3 August 2002 

THE CANADIAN JOURNAL OF 

Neurological Sciences 
LE JOURNAL CANADIEN DES 

Sciences Neurologiques 
Editor-in-ChieflRedacteur en chef 
Douglas W. Zochodne CALGARY, AB 

Associate EditorslRedacteurs associes 
William A. Fletcher CALGARY, AB 

Andres M. Lozano TORONTO, ON 

Past EditorslAnciens redacteurs en chef 
James A. Sharpe TORONTO, ON 

Robert G. Lee CALGARY, AB 

Robert T. Ross WINNIPEG, MB 

(Emeritus Editor, Founding Editor) 

Editorial BoardlConseil Scientifique 
Timothy J. Benstead HALIFAX, NS 

J. Gregory Cairncross LONDON, ON 

Richard Desbiens QUEBEC CITY, QC 

J. Max Findlay EDMONTON, AB 

Hans-Peter Hartung DUSSELDORF, GERMANY 

Renn Holness HALIFAX, NS 

Alan C. Jackson KINGSTON, ON 

Jack Jhamandas EDMONTON, AB 

Douglas Kondziolka PITTSBURGH, PA, USA 

Terence Myles CALGARY, AB 

John H. Noseworthy ROCHESTER, MN, USA 

David Ramsay LONDON, ON 
Peter M. Richardson LONDON, UK 

Guy Rouleau MONTREAL, QC 

Shashi S. Seshia WINNIPEG, MB 

Michael Shevell MONTREAL, QC 

Paul Steinbok VANCOUVER, BC 

Jonathan A. Stoessl VANCOUVER, BC 

Samuel Wiebe LONDON, ON 

SECTION EDITORSICONSEIL DE REDACTION 

Neuroimaging HighlightlNeuroimagerie 
Mark Hudon CALGARY, AB 

William Hu CALGARY, AB 

Neuropathological Conference/Conference 
sur la neuropathologie 
David Ramsay LONDON, ON 

Book Review!Critiques de livres 
Christopher White CALGARY, AB 

Managing DirectorlGerant directrice 
Sally A. Gregg CALGARY, AB 

Publications Committee/Comite de Redaction 
G. Bryan Young LONDON, ON 

Owen Williams WINNIPG, MB 

Joseph Chu ETOBICOKE, ON 

Noel Lowry SASKATOON, SK 

The official journal of: / La Revue officielle de: 

The Canadian Neurological Society 
La Societe Canadienne de Neurologie 

The Canadian Neurosurgical Society 
La Societe Canadienne de Neurochirurgie 

The Canadian Society of Clinical Neurophysiologists 
La Societe Canadienne de Neurophysiologie Clinique 

The Canadian Association of Child Neurology 
VAssociation Canadienne de Neurologie Pediatrique 

The permanent secretariat for the four societies and the Canadian 
Congress of Neurological Sciences is at7 
Le secretariat des quatre associations et du Congres Canadien des 
Sciences Neurologiques est situe en permanence a: 
709 - 7015 Macleod Trail SW, Calgary AB, Canada T2H 2K6, 

The Canadian Journal of Neurological Sciences is published quarterly. The 
annual subscription rate is C$70 for members; C$77 for non-members in 
Canada; US$75 for USA and elsewhere. Residents. Interns, Pre- and Post-
Doctoral Students C$35 per annum (members); C$38.50 per annum (non-mem
bers). Single copies C$22 each plus postage and handling. All manuscripts and 
communications should be sent to: Canadian Journal of Neurological Sciences, 
P.O. Box 5456, Station A, Calgary, AB Canada T2H 1X8. Courier to: 709 - ' 
7015 Macleod Trail SW, Calgary, AB Canada T2H 2K6. Telephone (403) 229-
9575; Fax (403) 229-1661. E-mail: journal@cjns.org; Web Site: www.cjns.org 
COPYRIGHT© 2002 by THE CANADIAN JOURNAL OF NEUROLOGICAL 
SCIENCES INC. No part of this journal may be reproduced in any form without 
the prior permission of The Canadian Journal of Neurological Sciences. Mailed 
under Publications Mail Registration number 09824. Postage paid at Calgary, 
Alberta. This journal is indexed by Index Medicus, EMBASE Excerpta Medica and 
Current Contents — Clinical Practice and Life Sciences, Elsevier BiobaselCutrent 
Awareness in Biological Sciences, Biological Abstracts, Chemical Abstracts, 
Current Advances in Ecological Sciences, Dent.index, Industrial Medicine, 
Industrial Science Reviews, INIS Automind, Nutrition Abstracts, Science Citation 
Index, Weed Abstract. 

Le Journal Canadien des Sciences Neurologiques est public trimestriellement. 
L'abonnement annuel est de 70 $C pour les membres; 77 $C pour les non-mem-
bres au Canada; 75 $E-U pour les Etats Unis et ailleurs. Internes, r6sidents, fel
lows pre1 et post doctoral: 35 $C par ann6e (membres); 38,50 $C par anne"e (non-
membres). Copie simple: 22 $C plus affranchissement et manutention. Toutes les 
communications et les manuscrits doivent Stre adresse's a Journal Canadien des 
Sciences Neurologiques, P.O. Box 5456, Station A, Calgary, AB Canada T2H 
1X8. Par courrier: 709 - 7015 Macleod Trail SW, Calgary, AB Canada T2H 2K6. 
Telephone (403) 229-9575; Fax (403) 229-1661. E-mail journal®cjns.org; 
Web Site: www.cjns.org 
DROITS D'AUTEUR© 2002: THE CANADIAN JOURNAL OF 
NEUROLOGICAL SCIENCES INC. Aucune partie de ce Journal ne peut etre 
reproduite, sous quelque forme que ce soit, sans la 1'authorisation du Journal 
Canadien des Sciences Neurologiques. Poste" sous registration de poste-publica-
tions no 09824. Port paye" a Calgary, Alberta. Le Journal est cite1 et index6 dans 
Index Medicus, EMBASE Excerpta Medica el Current Contents — Clinical 
Practice et Life Sciences, Elsevier Biobase/Current Awareness In Biological 
Sciences, Biological Abstracts, Chemical Abstracts, Elsevier Biobase/Current 
Advances in Ecological Sciences, Dent.index, Industrial Medicine, Industrial Science 
Reviews, INIS Automind, Nutrition Abstracts, Science Citation Index, Weed Abstract. 

Advertising representativelRepresentant de publiciti: 

Sally Gregg, Canadian Journal of Neurological Sciences 

709-7015 Macleod Trail SW, Calgary, AB Canada T2H 2K6 

Tel (403) 229-9575 Fax (403) 229-1661 

E-mail: journal@cjns.org 

Web Site: www.cjns.org 

Printerllmprimeur: 

Sundog Printing Limited, 1311 Ninth Avenue SW, Calgary, 

Alberta T3C 0H9 

A-2 

ISSN 0317- 1671 

https://doi.org/10.1017/S0317167100050289 Published online by Cambridge University Press

mailto:journal@cjns.org
http://www.cjns.org
http://www.cjns.org
mailto:journal@cjns.org
http://www.cjns.org
https://doi.org/10.1017/S0317167100050289


n a complicated world, 
some things can be 

> made easier 
.^i;.*«» 

* * * > * 
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and compliance, consider switching 
to "NEURONTIN* 600 & 800 mg tablets 
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Consider 600 mg tablets t.i.d. for 
patients receiving 1800 mg/day. 

2x300mg 1 x 600 mg 
capsules - t.i.d. tablet - t.i.d. 

SWITCH TO 
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Consider 800 mg tablets t.i.d. for 
patients receiving 2400 mg/day. 

2 x 400 mg 1 x 800 mg 
capsules - t.i.d. tablet - t.i.d. 

) 

cr^cing) 

Usual effective dose is 900-1800 mg/day. Doses of 3600 mg/day have been administered to a 
small number of patients for a relatively short duration and have been tolerated. 

NEURONTIN: Combining efficacy with dosage 
flexibility and a user-friendly profile 

Dose response efficacy5 

Generally well tolerated 

Excellent drug interaction profile' 

• No cytochrome P450 drug 
interactions reported 

• No clinically-significant interactions 
with other commonly used 
anticonvulsants 

Flexible titration and dosing 

Five dosage strengths to aid titration 
and promote patient compliance1 

NEURONTIN J 
(gabapentin) ^ W V 

USER FRIENDLY EFFICACY 

Life is our tifi'i work 

© 2 0 0 2 

Pfizer Canada Inc. 

Kirkland, Quebec 

H9J 2M5 

* T M Warner-Lambert Company 

Pfizer Canada Inc., licensee 

Indicated for use as adjunctive therapy for the management of patients with epilepsy 
not satisfactorily controlled by conventional therapy. 
Because NEURONTIN is eliminated renally dosage adjustment is necessary in 
renally-compromised patients or those patients undergoing hemodialysis. 
The most commonly-observed adverse events not seen at an equivalent frequency in 
placebo-treated patients were somnolence, dizziness, ataxia, fatigue, nystagmus and tremor. 
If further medical information is required, please contact the Pfizer Medical Information Department 
at 1-800-463-6001. 

§ Data from clinical trials suggest that doses higher than 1200 mg/day may have increased efficacy 
in some patients; however, higher doses may also increase the incidence of adverse events. 

1 See prescribing information for complete dosage, administration and drug interactions. 'PAAB, 

A-3 For brief prescribing information see pages A-30 
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EFFICACY ACROSS A BROAD RANGE 
OF SEIZURES. 

TOPAMAX demonstrates efficacy in Partial Onset, Primary Generalized Tonic-Clonic, and Lennox-Gastaut Seizures1 

Desirable seizure-free results were shown in both Adults (19%)t and Children (22%)* with Partial Onset Seizures23 

NO EVIDENCE OF LIFE-THREATENING 
SIDE EFFECTS. 

Like most antiepileptics, the most common side effects are CNS related, usually mild to moderate and transient" 

ADULT PATIENTS MAY EXPERIENCE 
WEIGHT LOSS. 

73% of patients (n=52) showed a mean weight decrease of 5.97 lb (Interim analysis. Average duration 60 days)" 

96% of children in clinical trials (2 one year) who lost weight showed resumption of weight gain in test period""1 

TODAY, THERE'S T0PA.4AX 

D.I.D. DOSING WITH THE 
PATIENT IN MIND. 

• TOPAMAX is initiated and titrated to clinical response regardless of existing anticonvulsant therapy 

• Tablets available on formulary" 

NOW AVAILABLE 
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TOPAMAX 
topiramate 

NOW INDICATED 
FOR CHILDREN 

H E L P I N G P A T I E N T S M A K E M O R E OF T H E I R L I V E S 
p'TOPAMAX* topiramate Tablets and Sprinkle Capsules: indicated as adjunctive therapy for the management of patients (adults and children two years and older) with 
epilepsy who are not satisfactorily controlled with conventional therapy. There is limited information on the use of topiramate in monotherapy at this timet 

\ Open label, 20 week trial (n=450 Adults). Optimal dosing was 300-350 mg/day(Average 288 mg/day). 

I Open label trial for children (n=72) treated for i 3 months. Average dose of 10 mg/kg/day. 

§ CNS adverse events: Somnolence (30.1%), dizziness (28.3%), ataxia (21.2%), speech disorders (16.8%), psychomotor slowing (16.8%), nystagmus (15.0%), paresthesia (15.0%), nervousness (15.9%), difficulty with concentration/attention (8.0%), confusion (9.7%), 

depression (8.0%), anorexia (5,3%), language problems (6.2%) and mood problems (3.5%). In an audit of 1446 adults and 303 children, there appeared to be a similar pattern of adverse events. 

** The long-term effects of weight loss in pediatric patients are not known. 

f t Limited use benefit: Ontario, Nova Scotia, New Brunswick, PEL Full benefit: Quebec, Saskatchewan, British Columbia, Alberta, Manitoba. 

Please refer to the TOPAMAX Prescribing Information for complete prescribing details, 

REFERENCES: 1. TOPAMAX* topiramate Tablets and Sprinkle Capsules Product Monograph, May 11,1999.2, Kamin M, Kraut L, Olson W. Dose optimization of topiramate as add-on therapy in adults with treatment-resistant partial-onset seizures Neurology 1999;52 

(Suppl 2):A525-526.3. Glauser TA, Elterman R, Wyllie E et al. Open label topiramate in paediatric partial epilepsy Epilepsia 1997:38 (Suppl 3):94. 4. Rosenfeld WE et aLTopiramate and concomitant weight loss. Epilepsia 1997:38 (Suppl 8):98. 
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INFORMATION FOR AUTHORS 

The Canadian Journal of Neurological Sciences publishes original 
articles in neurology, neurosurgery and basic neurosciences. 
Manuscripts are considered for publication with the understanding 
that they, or the essence of their content, have not been published else
where except in abstract form and are not under simultaneous consid
eration by another journal. Articles undergo peer review. Manuscripts 
should be submitted to: Douglas Zochodne, M.D., Editor. Canadian 
Journal of Neurological Sciences, P.O. Box 5456, Station A, Calgary, 
AB, Canada T2H 1X8 

Manuscript Preparation 

• Submit five high quality copies of the manuscript and original illus
trations. Papers will be accepted in English or French. Manuscripts 
must be double spaced throughout including references, tables and 
legends for illustrations. Margins of at least 25mm should be left on 
all sides. 

• After a paper has been reviewed, the author will be requested to sub
mit four copies of the revised manuscript, including illustrations. 
Supply a computer diskette (3 1/2" size) containing the article saved 

in an RTF format. Identify clearly first author's name, file name, 
word processing program and version, and system (i.e. PC or Mac). 
Clearly indicate the order and importance of headings. 

• For detailed instructions regarding style and layout refer to 
"Uniform requirements for manuscripts submitted to biomedical 

journals". Copies of this document may be obtained by writing to the 
Journal office, but the main points are summarized here. Articles 
should be submitted under conventional headings of introduction, 

methods and materials, results, discussion, but other headings will be 
considered if more suitable. Clinical trials must be reported in 
Consort format (JAMA 1996; 276: 637-639). Pages of text should be 
numbered consecutively. 

• A title page should identify the title of the article which should be 
no more than 80 characters including spaces; name of institution(s) 
from which the work originated; and the name, address, telephone, 
and fax number of the corresponding author. 

• Abstract Original Articles should be accompanied by an abstract of 
250 words or less on a separate page, preferably in English and 
French, although the Journal will provide translation if required. 
Abstracts of original articles should consist of four paragraphs head
ed: Background (or objective), Methods, Results and Conclusions. 

Review articles should be accompanied by an abstract of 150 words 
or less. 

• Acknowledgements including recognition of financial support 

should be typed on a separate page at the end of the text. 

• The SI system (systeme international d'unites) should be used in 
reporting all laboratory data, even if originally reported in another 
system. Temperatures are reported in degrees Celsius. English lan
guage text may use either British or American spelling, but should be 
consistent throughout. 

• References should be numbered in the order of their citation in the 
text. Those cited only in tables and legends for illustrations are num
bered according to the sequence established by the first identification 
in the text of a particular table or illustration. Titles of journals should 
be abbreviated according to the style used in Index Medicus. 
References should list the names of up to five authors; if there are 
more, cite the first three, then et al. Provide the full title, year of pub
lication, volume number and inclusive pagination for journal articles. 
For any reference cited as "in press", five copies of the article must 
accompany the author's manuscript. Do not reference unpublished or 
"submitted" papers; these can be mentioned in the body of the text 
and authors must provide five copies of "submitted" manuscripts. 

Avoid "personal communications" and, if necessary, include them in 
the body of the text, not among the references. Reference citations 
should not include unpublished presentations or other non-accessible 
material. Books or chapter references should also include the place of 
publication and the name of the publisher. Examples of correct forms 
of reference follow: 

Journals 

Yang JF, Fung M, Edamura R, et al. H-Reflex modulation during 
walking in spastic paretic subjects. Can J Neurol Sci 1991; 18: 443-
452. 

Chapter in a book 

McGeer PL, McGeer EG. Amino acid neurotransmitters. In: 

Siegel GJ, Albers RW, Agranoff BW, Katzman R, eds. Basic 
Neurochemistry. Boston: Little, Brown & Co., 1981: 233-254. 

• Illustrations Submit five original sets of illustrations. We will not 
return illustrations; therefore, authors should keep negatives for all 
photographs. Submit high quality glossy black and white photographs 
preferable 127 x 173 mm (5" x 7"). This includes graphs and dia
grams. Do NOT send photocopies of illustrations. Original artwork 
and radiographs should not be submitted. The additional cost of 
coloured illustrations must be borne by the author; quotations are 
available upon request from the Journal office. Identify each figure 
with a label at the back indicating top, figure number and first author. 
Letters and arrows applied to the figures to identify particular find
ings should be professional appliques suitable for publication. 
Photomicrographs should include a calibration bar with a scale indi
cated on the figure or in the legend. Legends for illustrations should 
be typed on a separate page from the illustrations. 

• Tables Type tables double-spaced on pages separate from the text. 
Provide a table number and title for each. Particular care should be 
taken in the preparation of tables to ensure that the data are presented 
clearly and concisely. Each column should have a short or abbreviat
ed heading. Place explanatory matter in footnotes, not in the heading. 
Do not submit tables as photographs. 

• Review articles on selected topics are also published. They are usu
ally invited, but unsolicited reviews will be considered. It is recom
mended that authors intending to submit review articles contact the 
Editor in advance. 

• Letters to the Editor concerning matters arising in recent articles are 
welcome. Letters should be limited to two double-spaced pages and 
may include one illustration and a maximum of four references. 

• Permissions and Releases Any non-original material (quotations, 
tables, figures) must be accompanied by written permission from the 
author and the copyright owner to reproduce the material in the 
Journal. Permission must be for print and electronic media. Photo
graphs of recognizable persons must be accompanied by a signed 
release from the legal guardian or patient authorizing publication. 

• Conflict of Interest Authors who have non-scientific or non-academ
ic gain whether it be financial or other from publishing their article are 
responsible for declaring it to the Editor. Any financial interest, research 
grant, material support, or consulting fee associated with the contents 
of the manuscript must be declared to the Editor. These guidelines 
apply to each author and their immediate families, conflicts of interest 
are not necessarily wrong nor do they necessarily change the scientific 
validity of research or opinion, but the Journal and readers should be 
aware of the conflict. If the Editor considers the conflict to compromise 
the validity of the paper, it will not be accepted for publication. Authors, 
editorial staff and reviewers are asked to declare any relationship that 
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Same efficacy and tolerability profiles. NEW convenience and ease of use. 

Consistent 
COPAXONE pre-filled syringes help ensure accurate dosing every time.' 

Convenient 
COPAXONE pre-filled syringes mean injection preparation time was six times faster 
than the conventional method (37 vs. 232 seconds; n=i34, p=0.05).2* 

Complete 
Available in packs of an entire month's supply of ready-to-use, pre-mixed, pre-filled 
syringes. 

COPAXONE has many clinical studies that confirm its consistent efficacy in relapse 
rate reduction.37 

COPAXONE has a long-term safety profile that has been demonstrated in clinical K f 
trials from 6 months (693 patients) to over 7 years (69 patients).8 E | 

• s 
COPAXONE is indicated for Relapsing-Remitting Multiple Sclerosis. The safety and efficacy of " 
COPAXONE in chronic progressive MS have not been established. . I 
The most commonly observed adverse events associated with the use of COPAXONE in controlled 
trials which occurred at higher frequency than placebo were: injection site reactions, vasodilation, chest 
pain, asthenia, infection, pain, nausea, arthralgia, anxiety and hypertonia. 
Comparative clinical significance unknown 

COPAXONE 
COPAXONE is a registered trademark of Teva Pharmaceuticals Ltd. and 
is used under licence. Shared Solutions is a registered trademark of 
feva Neumsnence. TEVA and the design version thereof are trademarks 
of Teva Pharmaceutical Industries Ltd. and are used under licence. 
©2002 Teva Neuroscience G.P. S.E.N.C. Montreal, Quebec H3A 3L4 Efficacy backed by evidence. 
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Once-a-day Table I Comparison cf Hates o! Adverse Events in Patients Treated with 10 mg/day after 1 and 6 Weeks ol Initial Treatment with 5 mg/dav 

PHAftMACOLOGIC CLASSIFICATION Cholinesterase Inhi&rtor ACTION AMD CLINICAL PHARMACOLOGY ARICEPT {donepezil hydrochloride) is a piperidine-based. reversible 

inhibitor oi the enzyme acetylcholinesterase. A consistent pathological change in Alzheimer's disease is the degeneration of cholinergic neuronal pathways that project from 

the basal forebram to the cerebral cortex and hippocampus. The resulting hypofunction of these pathways is thought to account for some of the clinical manifestations of 

dementia. Donepezil is postulated to exert its therapeutic effect by enhancing cholinergic function. This is accomplished by increasing the concentration ol acetylcholine (ACii) 

through reversible inhibition of its hydrolysis by acetylcholinesterase (AchE). If this proposed mechanism of action is correct, donepezil's effect may lessen as the disease 

process advances and fewer cholinergic neurons remain functionally intact. There is no evidence that donepezil alters the course of the underlying dementing process. 

INDICATIONS AND CLINICAL USE ARICEPT (donepezil hydrochloride) is indicated for the symptomatic treatment of patients with mild-to-moderate dementia of the Alzheimer's 

type. ARICEPT tablels should only be prescribed by (or following consultation with) clinicians who are experienced in the diagnosis and management of Alzheimer's disease. 

CONTRAINDICATIONS ARICEPT (donepezil hydrochloride) is contraindicated in patients with known hypersensitivity to donepezil hydiochloride or to piperidine derivatives. 

WARNINGS Anaesthesia: ARICEPT (donepezil hydrochloride), as a cholineslerase inhibitor is likely to exaggerate succinylcholine-type muscle relaxation during anaesthesia. 

Hwoiogical Condign: Seizures: Some cases ol seizures have been reported with the use of ARICEPT in clinical trials and from spontaneous Adverse Reaction reporting. 

Cholinomimetics can cause a reduction ol seizure threshold, increasing the risk of seizures. However, seizure activity may also be a manifestation of Alzheimer's disease. The 

risk/benefit of ARICEPT treatment for patients with a history of seizure disorder must therefoie be carefully evaluated-ARICEPT has not been studied in palients with moderately 

severe or severe Alzheimer's disease, r.:n -Alzheimer dementias or individuals with Parkinsomr features. The ef cacy and safety of ARICEPT in these patient populations is 

unknown, Pulmonary Conditions: Because of their cholinomimetic action, cholineslerase inhibitors should be prescribed with care to patients with a history of asthma or 

obstructive pulmonary disease. ARICEPT has not been studied in patients under treatment for these conditions and should therefore be used with particular caution in such 

patients. Cardiovaswkr; Because of their pharmacological action, cholinesterase inhibitors may have vagotonic effects on heart rate (e.g.. bradycardia). The potential for this action 

nay be particularly important to patienls with "sick sinus syndrome" or other supraventricular caidiac conduction conditions. In clinical trials, most patientswith serious cardiovascular 

conditions were excluded. Patients such as tbose with controlled hypertension iOBP<95 mmHg). rght bundle brand dockage, and pacemakers were induced. Therefore, caution 

should be taken in ireating patients with active coronary artery disease and congestive heart failure. Syncopal episodes have been reported in association with the use ol ARICEPT. It is 

recommended tbal ARICEPT should nol be used in patienls with cardiac condu:,:on abnormalities -except for right bundle branch block) including "sick sinus syndrome" and those 

with unexplained syncopal episodes. Gastrointestinal:Through their primary action, cholinesterase inhibitors may be expected to increase gastric acid secretion due to increased 

cholinergic activity. Therefore, patients at increased risk for developing ulcers, e.g.. those with a history ot ulcer disease or tee receiving concurrent nonsteroidal 

anti-inflammatory drugs (NSAIDs) including high doses ol acetylsalicylic acid (ASA), should be monitored for syrptoms ot active or occult gastrointestinal bleeding. Clinical 

studies of ARICEPT have shown no increase, relative to placebo in the incidence of either peptic ulcer disease or gastrointestinal bleeding. (See ADVERSE REACTIONS Section) 

ARICEPT. as a predictable consequence ot its pharmacological properties, bas been shown to produce, in controller- clinical trials in patients with Alzheimer's disease, diarrhea. 

nausea and vomiting. These effects, when they occur, appear more frequently with the 10 mg dose than with the 5 mg dose. In most cases, these effects have usually been 

mild and transient, sometimes lasting one -to- three weeks and have resolved during continued use of ARICEPT. (See ADVERSE REACTIONS Section) Treatment with lite 

5 mg/day dose for 4-6 weeks prior to increasing Ihe dose to 10 mg/day is associated with a lower incidence of gastrointestinal infolerance. Genitourinary; Although net 

observed in clinical trials of ARICEPT, cholinomimetics may cause bladder outflow obstruction. PRECAUTIONS Concomitant Use with other Drugs: Use wibAnticnQlineigfcs: 

Because oi their mechanism of action, cholinesterase inhibitors have the polenlial lo interfere w in the activity ol anticholinergic medications. Use imffr Cholinomimetics and 

olhetCholinesteraselnhiliitors: A synergistic effect may beexpected when cholinesterase inbibitots are given concurrently willtsuccinylcholme, similar neuromuscular blocking 

agents or cholinergic agonists such as bethanechol. Use v/ith other Psychoactive Orugs: Few patients in controlled clinical trials received neuroleptics, antidepressants or 

anticonvulsants: there is thus limited information concerning the interaction oi ARICEPT with these drugs. Use in PatientsziS Yeats Old: In controlled clinical studies with 

5 and 10 mg of ARICEPT, 536 patients were between the ages of 65 to 84. and 37 patients were aged 85 years or older. In Alzheimer's disease patients, nausea, diarrhea, 

.:nitmg, insomnia, fatigue and anore=; increased with cose and age and lite incidence appea:ed to be greater ir female patients. Since cholinesterasr inhibitors as well as 

Alzheimer's disease can be associated with significant wtghl loss, caution is advised regarding the use of ARICEPT in low body weight elderly patients, especially in those 

i 85 years old. Use in Elderly Patients with Comorhid tiisease: There is limited safety information for ARICEPT in patients with mild-to-moderate Alzheimer's disease and 

significant comorbidity. The use of ARICEPT in Alzheimer's disease patients with chronic illnesses common among the geriatric population, should be considered only after 

careful risk/benefit assessment and include close momtoiing for adverse events. Caution is advised regarding the use of ARICEPT doses above 5 mg in this patient population. 

krniiy and Hepatkally Impaired: There is limited information regarding the pharmacokinetics of ARICEPT in renally and hepatical y impaired Alzheimer's disease patients, 

Close monitoring for adverse effects in ACzheimer s disease patients with renal or hepatic disease being treated with ARICEPT is thereforerecommended Dreg-Drug Interactions: 

Pharmacokinetic studies, limited to short-term, single-dose studies in young subjects evaluated the potential ot ARfCEPT for interaction with theophylline, cimetidine, warfarin 

and digoxin administration. No significant effects on the pharmacokinetics of these drugs were observed. Similar studies in elderly patients were not done. OmgsHietttyhnnd 

Is Plasma Proteins: Drug displacement studies have been performed in wlro between donepezil. a highly bound drag (96%) and other drugs such as furosemide. digoxin. and 

warfarin. Donepezil at concentrations of 0.3 • 10 ug/mL did not affect the binding of furosemide (5 iig/mLj, digoxin (2 ng/mL) and warfarin (3 ng/ml) to human albumin. 

Similarly, the binding ot donepezil to human albumin was not affected by furosemide. digoxin and warfarin. flMrfMMWMm Meiabolism ot Oilier drugs: In vr/ro 

studies show a low rale ot donepezil binding to GYP 3A4 and CYP2D6 isoenzymes (mean Ki about 50-130 i i M U ^ r , given the ftnoe^c plasma concentrations ot donepezil 

(164 r t i j indicates little likelihood oi interferences, In a pharmacokinetic study involving 18 healthy volunteers, the administration of ARICEPT al a dose oi 5mg/day for / days 

had no clinically significant effect on Ihe pharmacokinetics of ketoconazole. flo other clinical trials have been conducted to investigate the effect of ARICEPT on the clearance of 

drags metabolized by CYP 3A4 (e.g.. cisapride, terfenadinei or by CYP 206 [e.g., imipramine). 11 is not known whether ARICEPT has any potential for enzyme induction. 

EMI slOtlier Drtisjs an the Metabolism ot ARICEPT: Ketoconazole and guinidine, inhibitors ot CYP 450,3A4 and 2D6, respectively, inhibit donepezil meiabolism in wire. In a 

pharmacokinetic study. 18 healthy volunteers received 5 mg/day ARICEPT together with 200 mg/day ketoconazole for 7 days, In these volunteers, mean donepezil plasma 

concentrations were increased by about 30-36%. Inducers of CYP 2D6and CYP3A4 (e.g.. phenytom. carbamazepme. dexamethasone: rifampin and phenobarbital) could increase 

the rate ol elimination ot ARICEPT. Pharmacokinetic studies demonstrated that the metabolism of ARICEPT is not significantly affected by concurrent administration of digoxin 

or cimetidine. Use in Pregnancy and Horsing Mothers: The safety of ARICEPT during pregnancy and lactation has not been established and therefore, it should not be used 

in women ol childbeanng potential or in nursing mothers unless, in Ihe opinion of the physician, ihe potential benefits to the patient outweigh the possible hazards to the fetus 

oi the infant. Teratology studies conducted in pregnant rals at doses of up to :6 mg/kg/day and in pregnant rabbits at doses of up to 1C mg/kg/day did no! disclose any evidence 

tor a teralogenic potential of ARICEPT. Pediatric Use: There are no adequate and well-controlled trials to document the safety and efficacy of ARICEPT in any illness occurring 

in children. Therefore. ARICEPT is nol recommended for use in children. ADVERSE REACTIONS A total of 747 patients with mild-to-roderate Alzheimer s disease were treated 

in controlled clinical studies with ARICEPT (donepezil hydrochloride). Of these patients, 613 (82%) completed Ihe studies, The mean duration of treatment for all ARICEPT 

gioups was 132 days (range 1-356 days). Adverse Events Leading to Oiscentinoation: The rates ol discontinuation from controlled clinical trials of ARICEPT due to adverse 

events for Ihe ARICEPT 5 mg/day treatment groups were comparable to those ol placebo-treatment groups al approximately 5%. The rate of discontinuation of patients who 

received the 10 mg/day dose after only a 1 -week inilial treatment with 5 mg/day ARICEPT was higher at 13%. The most common adverse events leading lo discontinuation, 

defined as those occurring in at least 2% of patients and at twice Ihe incidence seen in placebo patients, are shown in Table 1 

Table 1. Most Frequent Adverse Events leading to Withdrawal from Controlled Clinical Trials by Dose Group 

Dose Group Placebo 5 mg/day ARICEPT 10 mg/day ARICEPT 

Number of Patients Randomized 

Events/% Discontinuing 
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1% 

<1% 

<1% 

3;, 

Adverse Event 

Nausea 

Diarrhea 

Insomnia 

Fa lig u 5 

Vomiting 

Muscle Cramps 

Anorexia 

Mo Initial Trealmenl 

Placebo (n 

6% 
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1% 
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5% 
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5% 

« 
3'i 
6"i 
3% 
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?% 

Sii'WeehlnilialTreatmen! 
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11 mg/day ia = ! f9 j 

64 
f. 
K 
is 
K 
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Adverse Events Reported in Controlled trials: The events cited reflect experience gained unde:: osely monitoied conditions of clinical trials in a highly selected patient 
population. In actual clinical practice or in older clinical trials, these frequency estimates may not apply, as the conditions of use. reporting behavior, and ihe kinds of patients 
treated may differ. Table3 lists treatment-emergent signs and symptoms ITESS) that were reported mat least 2% of patients from placebo-controlled clinical trials who received 
ARICEPT and for which ifte rate of occurrence was greater for ARICEPT than placebo-assigned patients. In general, adverse events occuned more frequently in female 
patients and with advancing age. 

Table 3. Adverse Events Reported in Controlled Clinical Trials in at Least 2% ol Patients Receiving ARICEPT and al a Higher Frequency than Placebo-Treated Patients 

Body System/ 
Adverse Events 

Percent of Patients with any Adverse Event 

Body as a Whole 

Headache 

Pain, various locations 

A c d r t 

Fa!::y; 

Cardiivasialar System 

Syr:cc* 

Digestive System 

Nausea 

Diarrhea 

Vomiting 

Anorexia 

H e r * aid Lymphatic Systems 

Ecchymosis 

Placeec 
r u S S i 

72 

S 

1 

s 
3 

• 

E 

S 
3 

2 

3 

ARICEPT 
i-.m 

n 

ID 

9 

7 

S 

2 

11 

10 

5 

4 

4 

Bddy System/ 
Adverse Events lllh 

Nervous System 

Insomnia 

Dizziness 

Depress* 

Abnormal Dreams 

Somnolence 

Urogenital 

Frequent Urination 

Placebo 
n=35S 

i 

2 

1 

8 

f 

<l 

0 

<l 

1 

ARICEPT 
n = 7 « 

3 

S 

2 

9 

1 

3 

3 

> 
2 

Other Adverse Events Observed during Clinical Jrials: During the pre-markeling phase. ARICEPT ""as been administered lo over 1700 individuals lor various lengths ot time 
during clinical trials worldwide. Approximately 1200 patients have been treated lor at least 3 months, and more than 1,000 patients have been treated for at least 6 months. 
Controlled and uncontrolled trials in the United States included approximately 900 patients. In regards to the highest dose ot 10 mg/day. litis population includes 650 patients 
treated for 3 months. 475 patients treated lor 6 months and 115 patients treated for over 1 year. The range of patient exposure is from 1 to 1,214 days. Treatment-emergent 
signs and symptoms that occurred during three placeho-controlled clinical trials and two open-label tiials were recorded as adverse events hy the clinical investigators using 
terminology of their own choosing. To provide an overall estimate ot the proportion ot individuals having similai types of events, the studies were integialed and the events 
were grouped into a smaller number of standardized categories using a modilied COSTMdictionary and event frequencies were calculated across all studies. These categories 
are used in the listing below The frequencies represent the proportion of 900 patients from these trials who experienced that event while receiving ARICEPT. All adverse events 
occurring at least twice are included. Adverse events already listed in Tables 2 and 3 are nol repeated here (i.e., events occurring at an incidence >2%). Also excluded are 
O W M t e r m s too general to be informative, or events less likely to be drug caused. Events are classified by body sysfem and listed as occurring in *1%and<2% of patients 
{i.e.. in 1/100 to 2/100 patients: fertorin<i%ol patienls (i.e.. in 1/1 OQto 1/1.000 patients: lYiftequenf). These adverse events are nol necessarily related to ARICEPT treatmenr 
and in most cases were observed at a simitar Ireguency in placebo-treated patienls in the controlled sludies. Adverse Events Occurring in z\% and <2% or <1% ol Patients 
Receiving ARICEPT: tody as a Male: \i\% and <2%) influenza, chest pain, toothache: (<1%) fever, edema face, periorbital edema, hernia hiatal, abscess, cellulitis, chills, 
generalized coldness, iiead fullness, head pressure, lisllessness. Cardiovascular System: k\% and <2\) hyperlension, vasodilation, atrial fibrillalion, hot flashes, 
hypotension; (<1%) angina pectoris, postiiral hypotension, myocardial infarction, premature ventricular contraction, arrhythmia, AV Block (tirst degree), congestive heart 
failure, arteritis, bradycardia, peripheral vascular disease, supraventricular tachycardia, deep vein thromboses. digestive System: [z lV and <2%) faecal incontinence 
gastrointestinal bleeding, bloating, epigastric pain; (<1%) eructation, gingivitis, ncreased appetite, flatulence, periodontal abscess, cholelithiasis, diverticulitis, drooling, dry 
motilhjever sore, gastritis, irritable colon, tongue edema, epigastric distress, gastroenteritis, increased transaminases, haemorrhoids, ileus, increased thirst, jaundice, melena. 
polydipsia, duodenal ulcer, stomach ulcer. Endocrine System: (<1%) diabetes mellitus, goiter. Hemic & Lymphatic System:{<K\ anaemia, thrombocythemia. 
thrombocytopenia, eosinophil, erythrocytopema. Metabolkand Hntritionai disorders: [i\\ and <2%] dehydration: (<1%] gout, hypokalemia, increased creatine kinase, 
hyperglycemia, weight increase, increased lactate dehydrogenase. MmaMeletai System: (a1% and <2%) bone fracture: (<1%[ muscle weakness, muscle tasciculation. 
M m s System; (a1%and <2%) delusions, tremor, irritability, paresthesia, aggression, vertigo, ataxia, libido increased, restlessness, abnormal crying, nervousness, aphasia; 
(<1%) cerebrovascular accident, intracranial hemorrhage, transient ischemic attack, emotional lability, neuralgia, coldness (localized), muscle spasm, dysphoria, gail 
abnormality, hypertonia, hypokinesia, neurodermatitis, numbness (localized), paranoia, dysarthria, dysphasia, hostility, decreased libido, melancholia, emotional withdrawal. 
nystagmus, pacing, seizures. Respiratory System: (s1% and <2%) dyspnea, sore throat, bronchitis: (<1%) epistaxis. postnasal drip, pneumonia, hyperventilation, pulmonary 
congestion, wheezing, hypoxia, pharyngitis, pleurisy, pulmonarycollapse.sleepapnea, snoring. SWwflrfAppwrfajM;(i1% and <2%labrasion. pruritus, diaphoresis, urticaria: 
(<1%) dermatitis, erythema, skin discoloration, hyperkeratosis, alopecia, lungal dermalitis, herpes zoster, hirsulism, skin slriae, night sweats, skin ulcer. 
Spea'a/ Senses; (a1 % and <2%) cataract eye irritation, blurred vision; (<1%)dry eyes, glaucoma, earache, tinnitus, blepharitis, decreased hearing, retinal hemorrhage, otitis 
externa, otitis media, bad taste, conjunctival hemorrhage, ear buzzing, motion sickness, spots befoie eyes. Urogenital System: i>1% and <2%) urinary incontinence, nocturia: 
(<!%) dysuria, hematuria, urinary urgency, metrorrhagia, cystitis, enuresis, prostate hypertrophy, pyelonephritis, inability to empty bladder breast tibroadenosis, fibrocystic 
breast, mastitis, pyuria, renal failure, vaginitis. Long-Term Safety: Patients were exposed to ARICEPT in two open-label extension studies (n=985) of over two years. In one ol 
the sludies. 763 patients who previously completed one of two placebo-controlled studies of 15 or 30 weeks duration continued to receive ARICEPT and were evaluated for 
safety and neuropsychological evaluations for up to 152 weeks: the safety profile ol ARICEPT in this extension study remained consistent with thai observed in placebo-
controlled trials, Following one and two years of treatment, 76% (n=580) and 49% {n=374) of these patients, respectively, were still receiving therapy (cumulative weeks 43 
and 108). Postmarketing Reports: Voluntary reports of adverse events temporally associated with ARICEPT that have been received since market introduction that are nol 
listed above, and that there is inadequate data to determine ihe causal relationship with the diug include the fallowing: abdominal pa \ agitation, cholecystitis, conlusion 
convulsions, hallucinations, heart block fall types), hemolytic anemia, hepatitis, hyponatremia, pancreatitis, and rash DOSAGE AND ADMINISTRATION AHICEPT (donepezil 
hydrochloride) tablets should only be prescribed by (or following consultation with) clinicians who are experienced in the diagnosis and management ol Alzheimer's disease. 
The recommended inilial dose ol ARICEPT is 5 mg taken once daily. Therapy with the 5 mg dose should be maintained lor 4-6 weeks befoie considering a dose increase, in 
order to avoid or decrease the incidence ol the most common adverse reactions to the drug (see ADVERSE REACTIONS Section) and lo allow plasma levels to reach steady 
stale. For those patienls who do not respond adequately to the 5 mg daily dose after 4 -to- 6 weeks of treatment, the Id mg daily dose may then be considered. The maximum 
recommended dose is 10 mg taken once daily. Following initiation of therapy or any dosage increase, patients should be closely monilored lor adverse effects. Adverse events 
are more common in individuals of low body weight, in patients s 85 years old and in females, li is recommended that ARICEPT be used with caution in elderly women of 
low body weight and that the dose should not exceed 5 mg/day. ARfCEPT should be taken once daily in the evening, before retiring. For patients experiencing insomnia. ARICEPT 
may be taken in the morning. It may be taken with or wilhoul food. In a population of cognitively-impaired individuals, sale use ol this and all other medications may require 
supervision, AVAILABILITY OF DOSAGE FORMS ARICEPT issupplied as film-coated tablets containing 5 mg (white tablets] or 10 mg (yellowlablels} of donepezil hydrochloride. 
The name ARICEPT and the strength are embossed on each tablet. ARICEPT is available in high density polyethylene (HDPE) bottles ot 30 tablets and in blister strips boxed as 
28 tablets [combination ot 2 strips of 14 tablets), 
Product Monograph available upon reguest. 

most frequent Adverse Clinical Events Seen in Association m'//iffte top/Aff/CfP7; The most common adverse events, defined as those occurring atafrequency of at least 

5% in patients receiving 10 mg/day and twice the placebo rale, are largely predicted by ARICEPT's cholinomimetic effects. These include nausea, diarrhea, insomnia, vomiting, 

muscle cramps, fatigue and anorexia. These adverse events were often of mild intensity and transient, resolving during continued ARICEPT treatment without the need for dose 

modification, There is evidence lo suggest that the frequency of these common adverse events may be affected by the duration of treatment with an initials mg daily dose prior 

to increasing the dose to 10 mg/day. An open-label stud;/ was conducted wlh 269 patients wio received placebo in the 15- and 30-week studies. These patients received a 

5 mg/day dose for 6 weeks prior to initiating treatment with 10 mg/day. The rates ol common adverse events were lower than those seen in controlled clinical trial patients 

who received 10 mg/day after only a one-week initial treatment period with a 5 mg daily dose, and were comparable to the rates noted in patients treated only with 

5 mg/day. See Table 2 for a comparison of the most common adverse events following one- and six-week initial treatment periods witti 5 mg/day ARICEPT. NEUROSC1ENCE 
*TM Eisai Co, Ltd., Tokyo, Japan 
Pfizer Canada Inc., licensee 

© 2002 
Pfizer Canada Inc. 
Kirkland, Quebec 
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For living 
with Alzheimer's disease. 

Aricepf is indicated for the symptomatic treatment of mild-to-moderate dementia of the Alzheimer's type, and does not change the underlying course of the disease. 
With appropriate dose escalation, 5 mg/d, 10 mg/d and placebo were shown to have comparable adverse events, the most common being diarrhea, nausea, 
insomnia, fatigue, vomiting, muscle cramps and anorexia. These are usually mild and transient, resolving with continued treatment without need for dose modification. 

Make Aricept* 
your standard of care. Once-a-day 

SCIENCE ' m A B , 

* TM Eisai Co. Ltd., Tokyo, japan. Pfizer Canada Inc., licensee 
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EFFICACE CONTRE UN GRAND NOMBRE 
DE TYPES DE CRISES. 

• TOPAMAX est efficace contre les crises partielles initiates, les crises tonico-cloniques primaires generalises et les 
crises associees au syndrome de Lennox-Gastaut1 

• Des resultats souhaitables avec absence totate de crises chez 19 % des adultes' et 22 % des enfants' atteints de 
crises partielles initiates2-3 

AUCUN SIGNE D EFFETS SECONDAIRES 
CAPABLES DE MENACER LE PRONOSTIC VITAL. 

• Comme pour la plupart des antiepileptiques, les effets secondaires le plus frequemment signales relevent du SNC 
et sont generalement legers a moderes et de nature passagere51 

IL EST POSSIBLE QUE LES PATIENTS 
ADULTES SUBISSENT UNE PERTE DE POIDS. 

• 73 % (n = 52) des patients ont subi une perte de poids de 5,97 lb en moyenne (Analyse provisoire. Duree 
moyenne de 60 jours)4 

• 96 % des enfants traites dans le cadre des essais cliniques pendant au moins un an et ayant subi une perte de 
poids ont repris du poids au cours de la periode d'execution des essais"*1 

AUJOURD HUI IL Y A TOPAMAX 

UNE POSOLOGIE BIQUOTIDIENNE POUR 
TENIR COMPTE DU PATIENT. 

• Le traitement par TOPAMAX peut etre commence et ajuste selon la reponse clinique quel que soit le traitement 
anticonvulsivant en cours 

• Les comprimes sont inscrits au formulaire" 

MAINTENANT 
OFFERT EN CAPSULES 

A SAUPOUDRER 

TOPAMAX 
topiramate 

MAINTENANT 
INDIQUE 

CHEZ LENFANT 

P O U R A I D E R L E S P A T I E N T S A M I E U X P R O F I T E R DE LA V I E 
Comprimes et capsules a saupoudrer * TOPAMAX* (topiramate) : indiques comme traitement adjuvant chez les patients (adultes et enfants ages de deux ans ou plus) atteints 
d'epilepsie dont I'etat n 'estpas maitrise defacon satisfaisante avec le traitement traditionnei Les renseignements sur I'emploi du topiramate en monotherapie sont encore timites1'. 

tUne etude ouverte d'une duree de 20 semaines (n * 450 adultes). Posologie optimale: 300 a 350 mg/jour (moyenne; 288 mg/jour). 

{Etude ouverte portant sur des enfants (n = 72) traites pendant au moins 3 mois. Posologie moyenne: 10 mg/kg/jour. 

§ Manifestations indesirables liees au SNC: Somnolence (30,1 %), etourdissements (28,3 %), ataxie (21,2 %), troubles de la parole (16,8 %), ratentissement psychomoteur (16,8 %), nystagmus (15 %), paresthesie (15 %), nervosite (15,9 %), difficulte a se concentrer/troubles de 

I'attention (8 %), confusion (9,7 %}, depression (8 %), anorexie (5,3 %), problemes de langage (6,2 %) et troubles de I'humeur (3,5 %), Une evaluation de 1446 adultes et 303 enfants a indique que ces deux groupes sembient presenter des prafils de manifestations indesirables similaires. 

**Les effets a long terme d'une perte de poids chez les enfants ne sont pas connus. 

ttM^dicament a usage limite: Ontario, Nouvelle-Ecosse, Nouveau-Brunswick, I.-P.-E. Remboursement integral: Quebec, Saskatchewan, Colombie-flritannique, Alberta, Manitoba. 

Veuillez vous reporter aux Renseignements therapeutiques sur TOPAMAX pour les details therapeutiques complets. 

REFERENCES : 1. Monographie des comprimes et capsules a saupoudrer TOPAMAX* (topiramate), 11 mai 1999. 2. Kamin M, Kraut L, Olson W. Dose optimization of topiramate as add-on therapy in adults with treatment-resistant partial-onset seizures Neurology 1999;52 

{Suppl 2):A525-526. 3. Glauser TA, Elterman R, Wyllie E et al. Open label topiramate in paediatric partial epilepsy Epilepsia 1997:38 (Suppl. 3):94. 4 . Rosenfeld WE et at. Topiramate and concomitant weight loss. Epilepsia 1997:38 (Suppl 8):98. 

® J A N S S E N - O R T H O Inc . 

19 Green Belt Drive, Toronto 
Ontario, Canada M3C 1L9 * Tous droits afferents a une marque de commerce sont utilises en vertu d'une licence © 2000 JANSSEN-ORTHO Inc. 'Mf TX0AOO1OO1FA 
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25 Years Ago in the 
Canadian Journal of Neurological Sciences 

Quebec Cooperative Study of Friedreich's Ataxia 
Phase One: A Prospective Survey of 50 Cases 

Organized and Edited by Andre Barbeau 

HEMODYNAMIC FINDINGS IN FRIEDREICH'S ATAXIA 

M. Cote, A. Davignon, G. Elias, A. Solignac, G. Geoffroy, B. Lemieux and A. Barbeau 

SUMMARY: Thirteen patients with classical Friedreich's ataxia underwent cardiac catheterization with recordings 
of retrograde cardiac pressures, measurements of cardiac output and calculation of the left ventricular volumes and 
mass. The cardiomyopathy in Friedreich's ataxia falls into the hypertrophic group of cardiomyopathies with decreased 
compliance of ventricular myocardium, varying degrees of concentric and asymmetric hypertrophy and outflow tract 
obstruction. Although there is no clear parallel between the degree of abnormal hemodynamic findings and the degree 
of neurological impairment, severely handicapped patients may present a diffusely hypertrophied and hypokinetic left 
ventricular myocardium. 

Can. J. Neurol. Sci. 1976;4:333 

CARDIAC ANGIOGRAPHIC FINDINGS IN FRIEDREICH'S ATAXIA 

R. Guerin, G. Elias, A. Davignon, M. Cote, G. Geoffroy, B. Lemieux and A. Barbeau 

SUMMARY: Angiograms of 12 patients with typical Friedreich's ataxia were analyzed, The results corroborate 
previous reports and justify the conclusion that the cardiomyopathy is of the hypertrophic type. In 10 of 12 cases, the 
hypertrophy is concentric, and nonobstructive. Less frequently (two cases), this hypertrophy is accompanied by 
diffuse hypokinesis and depressed ejection fraction. 

Can. J. Neurol. Sci. 1976;4:337 

PULMONARY FUNCTION STUDIES IN FRIEDREICH'S ATAXIA 

M.A. Bureau, P. Ngassam, B. Lemieux and A. Trias 

SUMMARY: Pulmonary function tests were carried out on 20 patients with Friedreich's ataxia. The lung volume, 
diffusing capacity, flow rate, flow volume curve and blood gases were measured. In each patient, the degree of 
scoliosis was measured and the pulmonary function tests were analyzed in relation to the scoliosis. A control group 
of 13 subjects with idiopathic scoliosis was used for comparison. In both groups, the degree of scoliosis was similar. 

Can. J. Neurol. Sci. 1976;4:343 
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IF YOU STARTED PATIENTS ON REQUIP, 
WOULD THE FUTURE LOOK DIFFERENT? 

Interim 6-month results from a 5 year 
multicentre study show ReQuip demonstrated 
similar efficacy to L-dopa in the control 
of early1 Parkinson's disease.m Yet ReQuip 

Q
r o p i n i r o I e 

UIP 
Rethinking Parkinson's. 

has demonstrated a low propensity to 
produce dyskinesias.2ttt Maybe it's time 
to rethink Parkinson's. And start early 
Parkinson's patients on ReQuip alone. 

t Hoehn and Yahr stages HI t t A 6 month interim analysis of a 5-year, double-blinded, randomized, multicenter study of patients with eady Parkinson's disease. N = 268:179 patients received ropinirole and 89 received L-dopa. 

The mean daily dose was 9.7 mg and 464.0 mg respectively. There was no difference in Clinical Global Improvement scale in patients with Hoehn and Yahr stages l-ll although L-dopa showed improvement in 

a greater proportion of patients with more severe disease. The proportion of responders was 58% in the L-dopa group and 48% in the ropinirole group: this was not of statistical significance, t t t In early therapy, the 

respective incidences of dyskinesia in early therapy of patients receiving ropinirole was 1.2% and of patients receiving L-dopa wos 11.2%. Meto analysis, n • 1364, 17 months. Nausea |39.1%|, somnolence (12.3%| and 

insomnia (12.3%) were the most common side effects of ReQuip therapy. Six percent of ropinirole patients and nine percent of L-dopa patients hod at least one psychiatric symptom (confusion, hallucinations, or delusions). 

TttA§t(l^g) GlaxoSmithKline 
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CANADIAN 

JOURNAL OF 

NEUROLOGICAL 

SCIENCES 

NOW ON-LINE 
2002 - open-access / ^ S £ ^ 

2003 - subscribers only 

www.cjns.org A 

Features of on-line C JNS 

Full articles available as HTML (for quick scanning and reading on-line) 
and as printable PDFs 

Fully searchable by date, author, keyword 
Table of Contents e-mail notification if requested 

Persistent searching services 
CrossRef linking (later in 2002) 
Purchase articles on-line 
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The only dual-acting cholinesterase inhibitor 

EXELON can help enhance cholinergic activity in the brain by 

inhibiting acetylcholinesterase. In addition, EXELON also inhibits 

butyrylcholinesterase. 

Proven efficacy in 3 key domains - the ABCs of 
Alzheimer Disease 

Activities of Daily Living were maintained or improved with a 

mean difference of more than 3 points vs. placebo on the PDS 

(p<0.05).u 

Behaviour and other parameters of global functioning assessed 

on the CIBIC-Plus were significantly improved vs. placebo 

(p<0.05).J<§ 

Cognitive function was maintained or enhanced by a mean 

difference of almost 5 points vs. placebo on the ADAS-Cog 

(p<0.001).MI 

Now, EXELON can help many of your patients with 
Alzheimer Disease look forward to staying at home 
a while longer. 

EXELON (rivastigmine as the hydrogen tartrate salt) is indicated for the 
symptomatic treatment of mild to moderate dementia of the Alzheimer type. 
The most common side effects associated with EXELON therapy are 
generally mild and of short duration, occur mainly in the titration phase, 
and usually subside with continued treatment. During maintenance 
therapy, the most common side effects at doses of 6-12 mg/day were 
nausea (15%), vomiting (14%) and dizziness (10%). 
EXELON has not been studied in controlled clinical trials for longer than 
6 months. There is no evidence that rivastigmine alters the course of the 
underlying dementing process. 

t Comparative clinical significance has not been established 
tt Based on EXELON dosages ot 6-12 mg/day 
t Double-blind, randomized, placebo-controlled, international multicentre clinical trial; n=725. 

PDS=Progressive Deterioration Scale. 
S Pooled results from three prospective, randomized, double-blind, placebo-controlled, international 

multicentre clinical trials; n=2126. CIBIC-Plus=Clinician Interview-Based Impression of Change Scale. 
II Prospective, randomized, double-blind, placebo-controlled, clinical trial; n=699. ADAS-Cog= Alzheimer 

Disease Assessment Scale, Cognitive Subscale. 

1. Rosier M, Anand R, Cicin-Sain A et al. BMJ 1999;318:633-40. 
2. Schneider LS, Anand R, Farlow MR. Intl J Ger Psychopharm 1998;Suppl(l):Sl-S34, 
3. Corey-Bloom J, Anand R, Veach J. Intl J Ger Psychopharm 1998;1:55-65. 
4. Exelon Product Monograph, April 13,2000, Novartis Pharmaceuticals Canada Inc. 

Product Monograph available upon request. 

•Registered trademark 
EXE-01-09-7058E 

•I > N O V A R T I S Novartis Pharmaceuticals Canada Inc. 
Dorval, Quebec H9S 1A9 

DUAL ACTING 

EXELON 
(rivastigmine) 

c ^ j I*AI* To Help Preserve Independence 
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www.lundbeckxom 

>sychia 

® Registered trademark of Lundbeck Canada Inc. 
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Lundbeck is unique. It is the only pharmaceutical company concentrating all its re

sources on the development of new therapies for diseases of the central nervous 

system. We are proud of our past achievements, like the medication Celexa® and 

committed to future innovations in the treatment of depression, epilepsy, Alzheimer's 

disease, Parkinson's disease and schizophrenia. 

https://doi.org/10.1017/S0317167100050289 Published online by Cambridge University Press

https://doi.org/10.1017/S0317167100050289


V » T 
\5*^ 

Bienfaits relatifs de Rebif" vs placebo 
Diminution 
de frequence 
des poussees 

Retard de la 
progression 

de l'invalidite 

Diminution du 
fardeau impose 
par la maladie 

ffiW^ ^^^& 
(1,73 v» 2,56 I V N placebo, 

moyennr. p- 0.0051 
(21.3 v» 11,9 moi i avec placebo. 

premier qua rtile, 
p 0,05, ili-l.ii a 1* premiere 

progression confirmee J 

(•3,8 "fey*+ 10.9% » v « 
placebo, mediam-. p< 0.0001. 

mesureepar I KM 

Au cours de deux etudes pivots incluant un total 

de 628 patients, Rebif a demontre une efficacite 

significative pour les trois parametres principaux 

(poussees, progression de l'invalidite et IRM)':. 

Sa capacite de modifier le cours de la maladie2 a fait 

non seulement de Rebif un bon medicament de 

premiere ligne pour la SEP remittente, mais egale-

ment le medicament dominant de sa categorie'. 
Ki'suliats ilc la dose de 44 meg trois fois par semaine apres 2 ans1. 

Rebif est generalement bien tolere. Les effets indesirables les plus frequents sont souvent traitables et 

diminuent en frequence et en gravite avec le temps". 

Rebif modifie revolution naturelle de la SEP remittente2. 

Rebif" est indiquc pour le traitement de la sclerose en plaques remittente chez des patients dont la cote EDSS se situe entre 0 et 
5,0, aftn de reduire le nombre et la gravite des poussees cliniques, de ralentir la progression de l'invalidite physique et de reduire 
les besoins de corticotherapie et le nombre de sejours a l'hopital pour le traitement de la sclerose en plaques. Son efficacite a etc 
confirmee au moyen devaluations 1RM en T, marquees au Gd et devaluations IRM en T2 (fardeau impose par la maladie)J. 

t Les effets indesirables rapportes le plus souvent sont les suivants : reactions au point d'injection (toutes) (92,4 % vs 38,5 % pour le place
bo), infections des voies respiratoires superieures (74,5 % vs 85,6 % pour le placebo), cephalee (70,1 % vs 62,6 % pour le placebo), syndrome 
pseudo-grippal (58,7 % vs 51,3 % pour le placebo), fatigue (41,3 % vs 35,8 % pour le placebo) et fievre (27,7 % vs 15,5 % pour le placebo). 
1 cs pauves d'innocuite et d'efficacite sont obtenues de I'etude de 2 ans seulement. Veuillez consulter la monographic du produit pour let 
renseignements d'ordonnance;. 

t Etude randomisee, a double insu, controlee par placebo. Groupe Rebif 44 meg 3 fois/semaine (n = 184), groupe Rebif 22 meg 
3 fois/semaine (n = 189), groupe placebo (n = 187)'. 

A Le cas hypothetique peut ne pas representer les rlsultats obtenus dans la population generale. 

' C C P P * ^'Rebif: 
POUR DE MULTIPLES RAISONS. 

~=.serono 
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